Operator's Manual

CRAFTSMAN

WOOD LATHE STAND

Model No.
351.223070

CAUTION: Read and foliow » Safety

all Safety Rules and Operating * Assembly

Instructions before First Use .

of this Product. * Parts List
* Espaiiol

Sears, Roebuck and Co., Hoffrnan Estates, IL 60179 U.S.A.

wWWw. sears, com/craftsman
24134.00 Draft (10/03/05)



TABLE OF CONTENTS

Warramy, . ... ovin i e 2 Assembly......... .0 35

SafetyRules.................... 2 Panslist...................... 5

Unpacking. .. ...ovvvvnevenns ..2-3 Espafiol...... Ve e 6-9
WARRANTY

FULL ONE YEAR WARRANTY

If this product fails due to a defect in material or workmanship within one year from
the date of purchase, Sears will at its option repair or replace i free o charge.
Contact your nearest Sears Service Center (1-800-4-MY-HOME) to amrange for
product repair, or return this product to place of purchase for replacement.

This warranty applies only while this product is used in the United States,

. This warranty gives you specific legal rights and you may also have other rights
which vary from state to state,

Sears, Roebuck and Co., Dept. 817WA, Holftman Estales, IL 60179

SAFETY RULES
» Read and understand manuals and  » Keep your mind on your work Be

other instructions provided. alert.

» Use only accessories designad for » Dress properly. Do not wear jewelry,
stand or lathe. gloves or loose clothing.

» Make sure iathe and accessories » Wear a face shield or safety glasses.

are sacurely clamped. » Neverplacs hands In jecpardy.
» Always check your set up. For exam-

ple, rotate accessory by hand bef

applying power, -

UNPACKING

Check for shipping damage. If damage 5 Long Brace (2)

has occurrad, a claim must be fled wkh & Tool Holder

the carrier for fastest action. Check for 7 Leg "B°

completeness. Locate all parts before 8 Leg 'C"

altempting assembly {refer Lo Figure 1), ) .
CAUTION: Do not altempt assemply § | 12-0Vare Bag {not shown) indludes:

ol M8 x 16 Carriaga Bol {24)
parts are missing. Follow assembly *
instructions. Use parts fist to order * M8 Flat Washer (32)
replacement parts. = M8 Hex Nut (28)
1 Top, (2) » M4x 12 Pan Head Screw (3)
2 Shell » M4 Flal Washer {3)
3 Leg "a" (2) o M4 MHex Nut (3)

4 Shont Brace (2) M8 x 35 Hex Head Bok (4)

© Sears, Rosbudk and Co.



Fgure 1 - Unpacking

ASSEMBLY

Refer to Figures 1-8,

DESCRIPTION

Sears Wood Lathe Stand is designed to
accommodate Sears 15" Wood Lathe,
Model Nurmnber 8 21750. The stand foa-
tures sturdy steel construction and fber
board she¥, Fasteners are provided for
securing lathe to sland, Shel is provided
for extra stabilty and accessory storage.
Before stand is assembled, a sukable T
location should be chosen. The lathe Fgura 2 - Attach Top to Leg ‘A
and stand weigh appraximately 225 bs. « Place short brace inside leg and

when completely assembled. They attach using hardware specified
should be assambled on location, above. Note that flangs is localed

» Lathe stand nesdstobesstona towards the top.
fiat, level surface. G

« Good lighting and correct power
supply are also required for a proper
work area.

LEG SET ASSEMBLY

NOTE: Finger tighten boks and nuts
until assembly of stand is complete and
latha is positioned on stand. Then tight-
en all fasteners sacurely, ;
Assemble the headstock side leg set Figure 3 - Assamble Short Brace 1o Lag
" Toaco one of the legs maned 'A'ofl , pcion leg 'B' oulside the top and

. - short bracs. Attach as indicated in
» FPosttion top inside leg so that slots Figure 4 using four bolts, washers
are aligned as indicated in Figure 2, and rmits.

» Altach top to leg at slots using three

8-1.25 x 16mm carriage boks, 8mm
flat washers and 8.125mm hex nuls.




» Tumn stand right sicde up and position
at desired work location.

MOUNT WOOD LATHE

CAUTION: The wood lathe weighs
175 Ibs. Two people will be required to
set 1athe on stand.

« Caretully set lathe on stand. Align
holes in lathe bed to slots in top of
stand as shown in Figure 7. Attach
lathe to stand using four 8-1.25 x
35mm hex head bolts, eight Bmm

Figure 4 - Attach Leg Assembly

» Set assembly aside. flat washers, four 8Bmm lock washers
» Assemble tailstock side leg set in and four 8mm hex nuts. Do not
the same maniner as above, tighten fasteners comp letsly.

ATTACHING LONG BRACESTO
LEG SETS

» Place leg sets on floor upside down
sppraximately 407 apart as shown in
Figure 5.

Figure 7 « Mounting Slots for Lathe

» Make sure stand sets flat on fioor.
Adjust legs F needed. Tighten all
stand fastenars securely,

» Securely tighten lathe mounting fas-
teners,

ey <~—w—-\
Rgure § - Position Lag Assemblies
= Position long brace inside the legs  ATTACH TOOL HOLDER

and attach as indicated in Figure 6  *  Altach tool holder to right frort leg

using four bolts, washers and nuts. using three 4-0.7 x 12mm pan head
Note that flangs is located toward screws, 4mm flat washers and 4mm
the top. hex nuts.

Figure 6 - Attach Long Brace

= Altach remaining long brace in the s g
same manner as above. Figure 8 - Altach Toolholder



INSTALL SHELF

» Slide shelf between the legs, tum &
flat and set onto the braces.

Model 351.223070 "'y _*®

Fgure 9 - Replacement Parts lllusiration for Laihe Stand

REPLACEMENT PARTS LIST FOR STAND

PART NO. | DESCRIPTION

24137.00 - | Top

24138.00 Leg A

24139.00 Shon Brace

24140.00 leg B

24141.00 | Long Brace

24142.00 Shelf

24143,00 legC

2414400 Tool Holder

08624.00 8-1.25 x 16mm Carriage Bok

i0 STDA51008 | 8mm Flat Washer*

11 STDB40812 | 8-1.25mm Hex Nut*

iz STD863412 | 4-0.7 x 12mm Pan Head Screw*

13 STDB51004 | 4mm Flat Washer*

14 STDB40407 | 4-0.7mm Hex Nut*

15 STD835035 | 8-1.25 x 35mm Hex Head Bolt*

16 STDB52008 | 8mm Lock Washer*
A 2414500 Hardware Bag (ind. Key Nos. 9-16)
A 24134.00 Operator's Manual

* Standard hardware item evailable locally.
A Not Shown

oo~wo|lnswn—~ ga

ne o]
—*-nh.;smwua:r%h—*—l—‘m—-mmmg




PLATAFORMA DE TORNO DE MADERA

Modelo No.
351.223070

PRECAUCION: Lea este manual y siga las Reglas de Seguridad
y las Instrucciones de Operacion, antes de usar este producto por
la primera vez.

CONTENIDO
13T 1T 25 ReglasdeSegurdad................. ]
LisadeParles. ..................... 5 Desempaque. ... ....ccciii i, 67
Garanliad. .......ciiiie i ciae e, 6 Montale.........ovvviiiniiiinenan 7-8

GARANTIA

GARANTIA COMPLETA DE UN ANO :
Sl fallara este produdo por causa de delectos en sl malefial en la mano de obta en un
lapso de un afio & partir de |a techa de compra, Sears lo reparard o reemplazard, a su eles-
don, &n coslo addonal. Soliche al Gentro de servido Sears (1-800-MY-HOME) maés cer-
cano la reparadan del produclo o devuéivalo & eglabledimienio donde 1o adquind.

Sl este producto se Lsa para fines comerdales ¢ de aiquller, esta garanifa es valida por 90
dias a parlir de la fecha de compra.

Esla garanifa aplica Unlcamenie cuando &l producio se utillza en los Estades Unldos.

Eseta garanlia ie olorga derechos legales especificos y 1ambién puede usted tener otros
derechos que varien de esado a estado.

Sears, ARoabuck and Ca., Dapt, 817WA, Holfman Eslaes, IL 80179

REGLAS DE SEGURIDAD

[ ]

Lea y comprenda los manuales y las
demds instrucdones que se propordo-
nan, :

Use solamente los acceeorios disefiados
pasa |a plataformna o para el lomo de
madera,

Asegirese que & tomo de madera ylos
acceeotios eslén sujelas en forma segura.

Slempre revisa su preparacion. Por
ejamplo, role of accesorio manualmente
anles de aplicar la energia.
Concéntrese en su trabajo, Eslé alerta.
Vislase en forma adecuada. No use
Joyas, guanies nl ropa auetta

Use una proleccion para fa cara o gafas
de segurndad.

Nunca ponga las manoe en peligro.

DESEMPAQUE

Reviss para vorificar si han ocumdo

dafios duranla & envio. Si han ocurrido,
¢e llene que presonlar un redamo anle
la compafiia de transpotles par que o

lomen medidae rdpidamente. Revise sl
todo estd completo. Identifigue todas las
paries amee de tralar de monlada
{reflérase ala Fgum 1).



PRECAUCION: No trate de monlarla gl hay
panes que [altan. Siga las inducdones de
mantaje. Use |z lista de pares para pedir
panes de repuedo.

Parle supsrior, (2}

Raplsa

Pda "A"(2)

Bastidor corto (2)

Bastidor largo (2)

Portghemamientas

Pata '®”

~Ngans o

Figura 1 - Degempaque

8 Pata“C"
Bolso de herramiemaa (no se muestra)
incluye:.
« Pomo de caruaje MB x 16 (24)
Arandela plana M8 (32)
Tuerca hexagonal MB (28)
Tomlille de cabeza da placa M4 x 12 {3)
Arandela plana M4 (3)
Tuerca hexagonal M4 (3)
Permno de cabeza hexagonal M8 x 35 (4)

/

MONTAJE

Refiérase a las Figuras 1-8.

DESCRIPCION

La plaigforma de lome de madera Sears ha
sido disefiada para acomodar el tomo do
madera de 38 cm Sears, modelo Na.
221715. La piataforma es de conslrucdon
ds acero fitme con una repisa. induye los
sujeladores para asegurar o lomo de
madera a la plalaforma. La replsa viene
Indulda para ofrecer una mejor establidad y
para guardar los accesotos.

Antes de armar la plalaforma debe selec-
clonaree un lugar adecuado, E tomoy la
plataforma pesan apraxdmadaments 102 kg
cuando eslan Idalmente amados. Ambos
deberan armaree en o lugar selecdonado.

» Serd nacesario coocar ja plalaforma del
iomo eobre una superfide plana y nive-
lada.

» Agimismo, sera necesario conlar con
una Huminadén adecuada y comienle
elédrica comeda pata ol drea de irabaje.

MONTAJE DEL CONJUNTO DE LAS

PATAS

NOTA: Apricta los pemos y las uercas con

los dedos hada que la pialaorma edé com-

plelamenle armada y el lomo se haya colo-

cado sobre la platalorme. Luego apiiele

firmemente lodos los sujsladores.

Monle & conjunlo de las palag del lade del

cabezd fjo:

s Codoque una de las palas marcadas con
la letra 'A' en d piso.

« Codogue la pata Inlerior superior de

manera que 1as ranuras queden alin-

oadas sogin se Indica on la Fgura 2.
Ty

k'n;‘. H
Figura 2 — Flle la Parte Superior
alaPata’A’



+ Fje la parle supedor a la pala pot las
ranuras ulilizando 3 pemos de carmuaje
de B-1,25 x 16mm, arandelas planas de
8mim y luercas hexagonales de
8.125mm

+ Cologue el bastidor corio dentro de la
paay filelo ulilizando las hermamientas
eapecificadas ariba, Observe que 'a

peslafia se encuentr ublcada en la

parie auperior.

Figura 3 - Maonte en Baslidor Cortoen
la Pata
+ Cologue |2 pata 'B' fuera de ja parle
auperior y del basidor corlo, Fje segin
se indica e la Fgura 4 ullilzando 4 per-
nos, arandelas y luercas.

Figura 5~ Cologue los Conjuntos de

Figura 8 — Fije ol Bastida

4 e~

|as Palas
Cologue el badlidor large dentro de las
patas y fijelo seglin ss indca en la
Agura 6 ulllizando auiaro pernos, aran-
delas y luercas. Observe que la pestafia
se encuenira ublcada en la pafle
superior.

Fije el baslidor largo reslanie gguiendo
los pasos anteriores.

Vdliee la plalaforma boca arrba y
cdoguela en |a ublcadidn de trebajo
dessada.

MONTAJE DEL TORNO DE MADERA

PRECAUCION: El lomo de madera pesa
78 kg. Se requeriran dos personas par
colocar el lomo scbre la plalaforma,

Figura 4 — File la Pata ‘B’ al Conjunio

« Ponga &l conjunlo a un lado.

« Amme & conjunio de las patas del lado
del cabezal movil sigulendo los pasos
anleriores.,

INSTALACION DE LOS BASTIDORES

LARGOS EN LOS CONJUNTOS DE

LAS PATAS

+ Cologue los conjuntos da |as palas boca
abajo en ¢ plso a apreximadaments 102
an de distanda segin se mussira en la
Fgura 5.

Coloque & {omo sobre la plalaforma con
sumo auidado, Allnee ios orffidos en la
bancada dsl lomo con los orifidos en la
pans superor de |a plataforma segin se
musesira en la Aigura 7. A el lomo a la
plaiaforma utlizande cuatro pemos de
cabeza hexagona de 8-1.25 x 35mm,
ocho arande!as planas de Bmm, cuatro
arandelan de fijadén de 8mm y cualro
tuercas hexagonales de 6mm. No apri-
ate lolamenie |oa sujetadores.



Figura 7 - Aanuras de Montajo para
el Torno
+ Aseglrese que la plalaforma quede
plana en el piso. Aliste |as palas de ser
necesado. Apriels flimements todos los
sujetatlores de la plataforma.

« Aprele fimemente los sujetadores de
mentale del loma.

INSTALACION DEL

PORTAHERRAMIENTAS

+ Fije el potaherramionas a la pala
fromal derecha ulilizando Ites tomillos
de cabeza de placa de 4-0.7 x 12mm,
arandelas planas de 4mm y luercas
hexagonales de 4mm.

Figura 8 - Fje el Portaherramientlas
INSTALACION DE LA REPISA

Doslice |2 repisa enlte ias patas, girela
de maner que quede plana y coldguela
sobre los badlidores.



NOTAS

10



NOTAS

1



Your Home
For repair — in your home -- of all major brand appllances,
lawn and garden equipment, or heating and cooling systems,
no matter who made i, ho matter who sold It!
For the repiacement parts, accessories and
owner's manuals that you need to do-it-yoursek.
For Sears professional installation of home appllances
and kems ke garage door openers and water heaters.
1-800-4-MY-HOME®  Anyiime, day o night

(1-800-469-4663) {U.SA. and Canada)
WWW.5 2o, COm WWW.Seas.ca

Our Home

For repalr of carry-in products like vacuuras, lawn equipment,
and electronics, call or go ondine for the nearest
Sears Parts and Repalr Center.
1-800-488-1222 Anytime, day or night (1.S.A. only}

. WWW.S SArs. COM

To purchase a pratection agreement (U.S.A}
or maintenance agreement (Canada) on a product serviced by Sears;

1-800-827-6655 (UusA) 1-800-361-6665 (Canacs)

Para pedir servicio de reparacidn - Au Canada pour service en frangals:
a domiclic, y para ordenar piezas:
1-885-SU-HOGAR™
(1-880.784-6427)

© Seary, Rocbuk, axd Co,

® Registered Tradermnark / ™ Trademark / *™ Sarvice Mark of Saars, Rosbuck and Co.

® Merca Registrada / ™ Marca de Fébrica/ *™ Marta do Sofvidio de Sears, Roebuck and Co.
W Merque de commerce / M Marque ddposse do Sears, Rosbuck and Ca,



